SNOLLONHLSNI A TdINASSV

H1dVL AJMO0H



ASSEMBLY INSTRUCTIONS
HOCKEY TABLE ASSEMBLY

WARNING:TWO ADULTS NEEDED TO ASSEMBLE HOCKEY TABLE

8. Attach the steel tube with screw H8 as shown in figure 3.

9. Insert the fixed wood P6 to the steel tube (the back of the table).
Tighten the hardware with L style tool as shown in figure 3.

10. Attach the fixed wood P6 with screw H7 as shown in figure 3




od | ad od |
(amm aqIM)IEN T TIILS ELCIQNRSCERRY JIJOIS DINOYLDTTH

9V SY
sod ¢ sod 7 sod
T00L A0Nd ATGAD0H YANTALS ATAD0H
> ey cVv w IV
sod ¢ 7 sod 4
doom daxld HHTHAGT DT
9d Sd
sod z sod 7 19S]
STANVd ANd DFT STANVd IdIS DAT ATIINASSY NIVIA

vd

sod g sod z
REGRECH| OFT IHOIE (sbnjd xoejq ay3 psuuos sbnid >xoejq ay;
‘sbnid a31m ay3 30ouu0d sbnid a3im ay3 :030uU) 4

'Z @4nby1y ur umoys se s8njd alim 9Y) UONIOIUUOY) °/

Z '€ ®4nb1y U UMOUS S 9GS’ pY 121005 OLUOIDS[S OY) YorNyY 9
mw d ved Id HT14V.L AGMD0H dTdNESSY OL A4ddaN SLTINAV OMLONINIVM

ATIWISSY 379VL AIXDOH
JHIALINAAI S1LAVd SNOLLONALSNI A TAINHASSV




PARTS IDENTIFIER

ASSEMBLY INSTRUCTIONS

5/16x1-3/8"BOLT
16pcs

H2

5/16"BLACK FLAT
WASHER  16pcs

H3

1/4x1-1/4"BOLT
8pes

H4

©

1/4"BLACK FLAT
WASHER 16pcs

HS
-
0

1/4" LOCK HEX NUT
8pcs

H6

(oo

5/8"ROUND HEAD
PHILLIPS SCREW
12pcs

H7

m MWD

1-1/4 FLAT HEAD SCREW
4pcs

HS8

(o>

%" ROUND HEAD SCREW
4pcs

ASSEMBLY INSTRUCTIONS

HOCKEY TABLE ASSEMBLY

WARNING:TWO ADULTS NEEDED TO ASSEMBLE HOCKEY TABLE

1. Unpack all contents and layout on the floor as shown in figure 1.
Verity all parts listed on parts list are present.

2. Attach leg P2A &P2B with bolt H1 and washer H2 as shown in figure 1.
3. Attach the end leg panels P4 to the INSIDE surface of legs P2A&P2B

using screw H6.

4. Assembly leg side panel P3 with bolt H3 and washer H4, nut H5

as shown in figure 1.

5. Assembly the leg levelers P5 as shown in figure 1.

HOCKEY TABLE ASSEMBLY

WARNING:TWO ADULTS NEEDED TO ASSEMBLE HOCKEY TABLE




